Philadelphia Combined Sewer Overflow Long Term Control Plan Update

Supplemental Documentation

Volume 8§

Stress Testing of the Southwest WPCP

Updated: September 1, 2009



FINAL REPORT

L3
=
-
»n
@
=
=
it
=
>
7
@
=
-
Weiffems
=)
>
=
-~
=
@
ﬁm
ir
N
@
Haum
‘“
N

T m

|

i—j/ L il/—f/— I'-I f-—..lj'-‘"’ '| '

T T HJ '

Stress Testing of the Southwest WPCP |

Prepared for

v

Werter Departmernt

Prepared by
@ cHzmHILL

-

December 2001




Contents

1. INEPOAUCHION coeticeeecteeeccteetteeee e cteetes e e esseessssessaeesssesssassasesssssssssnssssessssesssessasesssessaensee 1-1
1.1  Project Objectives and Methodology ..o 1-1

1.2 Report Organization ... 1-2

2. Current PerfOrmance ........ciuveeerenreenseirnesvernsssessessnsssissassssesseessassssesnns . 2-1
[...]
report in Technical Memorandum 2 — Short-Term Test Results.

Long-Term Stress Test (Online Monitoring). Online monitoring equipment was installed to
quantify the dynamic load /response characteristics of the secondary treatment system to
naturally-occurring storm events. The equipment was also used to monitor the effect
increased flows had on the solids inventory in the system and secondary effluent quality.
Online monitoring included total plant flow, return activated sludge (RAS) flow, mixed
liquor suspended solids (MLSS) concentration, sludge blanket levels, and secondary effluent

P:\151003 PWD STRESS TESTING\FINAL REPORT-OCTOBER 2001\SW\FINAL REPORT\60689001.D0C 11



INTRODUCTION

total suspended solids (TSS) concentration. The equipment was in place from March 1 to
June 30, 1999 and recorded data on a 10-minute interval. The long-term monitoring period
was extended to include the fall and winter period from October 1, 1999 to January 31, 2000.
The results of the long-term stress test are summarized in Technical Memorandum 3 - Long-
Term Online Monitoring Results. The detailed online monitoring data and instrument
calibration records are provided under separate cover.

Hydraulic Throughput Capacity Assessment. WinHYDRO, a computer model that facilitates
complex analysis of planthydraulics, was used to evaluate the hydraulic throughput
capacity of the SWWPCP. Hydraulic and energy grade lines from the headworks to the
plant outfall were developed for the average and peak flow conditions. Hydraulic
bottlenecks, which limit the hydraulic throughput capacity of the existing facilities, and flow
distribution problems were identified and evaluated. The hydraulic throughput capacity of
each unit process was determined. The results of the hydraulic modelling performed are
summarized in Technical Memorandum 4 — Hydraulic Throughput Capacity of Existing
Facilities.

Evaluation if Potential Improvements. Based upon stress testing and hydraulic modeling
results, major bottlenecks that limit plant capacity were identified and potential solutions
were developed to increase peak instantaneous capacity. Budgetary cost estimates were
developed for each potential solution. The results of this analysis are summarized in
Technical Memorandum 5 — Budgetary Cost Estimates for Potential Plant Improvements.

1.2 Report Organization

The project notebook consists of a final report and a series of attachments. The main body of
the report contains a summary of the results from the stress testing, plant data analysis, and
the evaluation of process improvements and upgrade options. The detailed results from the
historical data review, short-term testing (stress tests, dye tests and flow meter calibration),
online monitoring, and hydraulic throughput capacity assessment are included in the
project notebook as attachments. Tables describing the design criteria, scope of work, and
estimated capital costs for the potential process modifications and capital upgrades, and the
current National Pollution Discharge Elimination System (NPDES) discharge permit for the
site are also included as attachments.

P:\151003 PWD STRESS TESTING\FINAL REPORT-OCTOBER 200 \SW\FINAL REPORT\60689001.D0C 1-2



SECTION 2

CURRENT PERFORMANCE



2. Current Performance

2.1 Description of Facilities

Figure 2.1 presents a site plan and Table 2.1 summarizes the existing unit processes at the
SWWPCP.

TABLE 2.1
SOUTHWEST WPCP — SUMMARY OF UNIT PROCESSES

Unit Process Number Description
Influent Flow Meter 1 Parshall flume - low-level gravity sewer
Venturi —high-level gravity sewer
1 Venturi —-DELCORA forcemain
Low-Level Pumps 6 Archimedes screw (operating 2 in series)
Q = 32 mgd, diameter = 8.5 ft, head = 22 ft (each}, 42 ft total
Bar Screens 5 Width = 6 ft, 84° incline, front cleaned, 1-in. opening
1 Width = 6 ft, 84° incline, front cleaned, 5/8-in. opening
Grit Removal 4 Rectangular Detritor
Length = 60 ft, width = 60 ft, SWD = 8 ft
Flocculation 1 (west) Length = 127.25 fi, width = 28.75 ft, SWD = 12 fi,

(Pre-aeration)

1 (east) Length = 127.25 fi, width = 28.75 ft, SWD = 12 ft,
Volume = 43,900 ft*
Primary Clarifiers 5 Length = 250 ft, width = 125 ft, SWD = 12 ft
Area = 31,250 ﬂz, weir length = 1,008 ft (each)
C and F sludge mechanism, influent end hopper
Flow Split Chamber 36 Gates at 86-in. weir length
6 gates for 2 aeration basins
Aeration Basin 10 Four-pass — through flow only
Length = 160 ft, width = 40 ft, SWD =17 ft
Operate with first pass as selector — seasonally
Aeration System 2 Cryogenic, 90 Ibs Oz per day
40 125 hp, 100 hp, 75 hp, 60 hp (per basin)
Secondary Settling Tanks 20 Length = 260 ft, width = 76 ft, SWD = 11 ft
Weir length = 816 ft (each)
RAS Pumps Chain and flight sludge mechanism
30 Q = 6.2 mgd, 3 pumps for 2 clarifiers
Effluent Pumps 5 Q = 115 mgd, hp = 500, VSD 3 units
DAF 8 Length = 70 ft, width = 18 ft, SWD = 12 ft
Anaerobic Digesters 12 Diameter = 110 ft, SWD=30 ft, volume = 2.1 mg (each)

Volume = 43,900 ft°

Sludge storage tanks

P:\151003 PWD STRESS TESTING\FINAL REPORT-OCTOBER 2001\SW\FINAL REPORT\60689001.D0C

21



IN3IW1HVd3A H3LVM VIHdTI3AVIHd 40 ALID
1NVd TOHLINOD NOILNTTOd HILVM LSIMHLNOS

-
TIMHWNZHD ,

he

NVd 31IS
L-¢ 3HNOI4
3Ue| J8leM PeleAs|3
weuy 107 Buneg ﬁ w w Iﬂolh

eouRnUT Jueld _ _
o
¥

|

uipiing
H
—

UOQRASRILPY

odAj
dung
wony3

g H
a 3
®

g H

5 §

§

D —_J
mﬂ.::bﬂu
1o Mng

"aAy asudiajug

-

Buipying |eo108(3

Jewebeuepy

—
o
syue | w E
dAL Buipiing ss890Y uoeiay § #
Ny 5%
A A A — YA T 53 @
> -
E 3
[—] 53
SHUB] UONBJUBWIPSS [BUI
buipying vonenueouOD Eﬂ‘ [ 9IS Jouns |
L = Lo
! 6 8-G syue | 1eysebi() yuof
91-6 syue} seisebiq yinog yue ) I YUoN .
o 11 88NOYBIEM
| L] puipping - EY m
I seuajoly) ePpnig |II. mP...u ‘m
x X \
JL

pue doys
Bk et heT T SPRMURSRORRPNE NPy k.l ooty

O

jue) abeiolg
seq abpn|s

Buippng seuing
SEeD) 8jSEM

[




CURRENT PERFORMANCE

2.1.1  Preliminary Treatment

The SWWPCP receives wastewater from a triple-barrel, high-level gravity sewer; a low-level
gravity sewer; and the DELCORA forcemain. The triple-barrel, high-level sewer provides
approximately 68 percent of the flow to the facility. Three venturi flumes, one for each line
in service, measure the flow. The DELCORA forcemain provides approximately 23 percent
of the flow to the facility and is measured by a separate venturi flume. Flow from the
Biosolids Recycling Center (BRC) is combined with the low-level gravity sewer discharges
upstream of the low-level pump wet well. The plant drain system, which includes the
recycle flow from the sludge thickening processes onsite, also flows to the low-level pump
wet well. The BRC and plant drain flows are measured separately and provide a significant
solid and organic loading to the facility. The flow from the low-level pump is measured by a
Parshall flume and represents less than 10 percent of the flow to the facility.

The low-level flow discharges on the east side of the common raw sewage channel.
Inadequate mixing of the combined raw sewage flow is a concern because the low-level
sewer flow travels preferentially to the east side of the SWWPCP facility. The inadequate
mixing results in higher organic loadings to the east primary clarifiers (Clarifiers 1 and 5)
and the east secondary treatment system.

The SWWPCP has six mechanically-cleaned bar screens. Five of the six screens have 1-inch
bar openings, while the sixth screen has 5/8-inch openings. In general, the bar screens
operate satisfactorily. However, the 5/8-inch screen experiences grit accumulation upstream
of the screen. The screenings are collected and are hauled offsite for disposal. The SWWPCP
is able to pass the current peak flow with five of the six screens in service.

The SWWPCP has four rectangular detritor grit removal tanks. Under dry weather flow
conditions, two of the four grit tanks are in service. The standby grit tanks are brought into
service under high flow conditions. The grit is removed from the detritors and is pumped to
the hydrogritters. The washed grit is then removed from the site for disposal. The recycle
stream from the hydrogritters discharges into the flocculation basin. A significant volume of
grit passes through the existing grit removal system and is deposited in the flocculation
tanks downstream. The flocculation tanks must be drained so that the accumulated grit can
be removed on a periodic basis. The grit removal process requires one tank to be out of
service for approximately two weeks. The hydraulic throughput capacity of the flocculation
basins is very limited during this cleaning process.

There are two flocculation tanks at the SWWPCP. Under high flow conditions, the water
surface level (WSL) in the flocculation tanks is very close to the top of the wall. Splashing
and periodic, short-term overtopping of the walls can occur under high flow conditions
when either one primary clarifier and/or one flocculation tank is out of service. The
hydraulic restriction is associated with the primary clarifier collection channel and the
piping between the primary tanks and aeration basins. This issue is discussed in greater
detail in Section 3.2.

2.1.2 Primary Treatment

The SWWPCP has five 250 by 125 feet rectangular primary clarifiers with a side wall depth
of 12 feet. Each tank has seven chain and flight mechanisms that move the sludge to the
influent end of the basin. The flow from the flocculation tanks enters the common influent

P:151003 PWD STRESS TESTING\FINAL REPORT-OCTOBER 2001\SW\FINAL REPORT\60689001.D0C 23



CURRENT PERFORMANCE

channel between Primary Clarifiers 2 and 3. The flow is unequally distributed between
tanks, with the east clarifiers receiving approximately 20 percent more flow. The sludge
blanket level in Primary Tank 5 is higher than the sludge blanket levels in the other clarifiers
because of the higher solids loading associated with the BRC flows. The primary sludge is
pumped sequentially from each tank once per day. The primary sludge is pumped to the
mixing chamber where it is combined with the thickened waste activated sludge (WAS) and
the sludge pumped from the Southeast WPCP (SEWPCP).

Primary effluent discharges into a common effluent channel. Two flow splitter boxes control
the flow distribution to the aeration basins. The 20 percent flow imbalance between the east
and west primary clarifiers is also seen in the flow distribution to secondary treatment.

The SWWPCP collects a 24-hour composite primary effluent sample from the east and west
flow splitter boxes. The primary effluent TSS and five-day biochemical oxygen demand
(BODs) concentrations are approximately 10 percent higher in the east flow splitter box.
Therefore, the loading to the east secondary system is higher due to both a hydraulic
imbalance as well as an organic loading imbalance.

2.1.3 Secondary Treatment

The SWWPCP has ten 4-pass UNOX pure oxygen aeration basins. Under current loading
conditions, eight of the ten aeration basins are in service. Each basin is 160 by 40 feet with a
side wall depth of 17 feet. The aeration basins consist of four cells operating in series. The
primary effluent follows a serpentine flow pattern through the basin, and the return
activated sludge (RAS) is pumped to the upstream end of Cell A. There are no structures to
allow step-feed in the basin.

Each cell has a single, two-paddle submerged aerator/mixer located in the center of the
tank. The SWWPCP operates the first cell as an anoxic selector by turning off the first
aerator/mixer in the summer months to combat Nocardia and thereby improve the settling
characteristics of the mixed liquor. During the winter months, the SWWPCP turns off the
aerator mixer in the second cell as part of its ongoing energy management efforts. The first
mixer is placed back in service when the second mixer is turned off.

The east and west secondary treatment processes are operated as separate systems. The
mixed liquor from the east aeration basins flows to the east secondary clarifiers, and the
RAS from the east secondary clarifiers is pumped to the east aeration basins. The mixed
liquor suspended solids concentration is approximately 2,270 mg/L and 1,940 mg/L for the
east and west secondary systems, respectively. The difference in mixed liquor concentration
is due to the difference in loading. The RAS is flow-paced at approximately 32 percent of the
flow through the plant.

The mixed liquor from each set of four aeration basins flows through a common mixed
liquor channel to a set of ten secondary clarifiers. The caulking on some of the clarifier
launders is missing, resulting in a large volume of flow in the launders that is not controlled
by the clarifier weir elevation. This results in a flow imbalance between clarifiers that is
difficult to predict or control.

Each set of secondary clarifiers consists of ten 76 by 260 foot rectangular clarifiers with a
sidewall depth of 11 feet. Each clarifier has eight chain and flight mechanisms that transport

P:\151003 PWD STRESS TESTING\FINAL REPORT-OCTOBER 2001\SWAFINAL REPORT\60689001.00C 2-4



CURRENT PERFORMANCE

the sludge to a central hopper located at approximately the mid-length of the clarifier. The
RAS flow rate is measured separately for each clarifier. The maximum RAS per clarifier is
limited to 6.2 mgd.

2.1.4 Disinfection

Secondary effluent from the east and west secondary treatment processes flows through the
secondary effluent channel to the effluent pump station wet well. The conduit is separated
for approximately 200 feet before it is combined upstream of the common wet well. Under
dry weather flow conditions, the secondary effluent flows by gravity through a triple-barrel
outfall to the Delaware River. The outfall conduit provides contact time for disinfection.

The SWWPCP has five effluent pumps, four of which are in service. Three of the effluent
pumps are equipped with variable speed drives, two pumps are single speed only. The
effluent pumps are operated based on the WSL in the effluent pump station wet well. Under
wet weather flow and/or high tide conditions, the pumps are controlled automatically
based on wet well level, but they must be placed into service manually.

2.1.5 Solids Handling

The waste activated and primary sludge generated at the SEWPCP is treated at the
SWWPCP. The WAS from the SEWPCP and SWWPCP is pumped to the sludge thickeners.
The SWWPCP has eight 18 by 70 feet dissolved air floatation (DAF) sludge thickeners. All
attempts are made to keep the eight tanks in service, because additional sludge thickening
capacity is often required. The thickened WAS sludge is pumped to the sludge-mixing
chamber where it is combined with the primary sludge. The underflow from the DAF
sludge thickeners flows to the plant drain and therefore to the wet well of the low-level
sewage pump station. However, when the sludge volume index (SVI) of the WAS is high,
the DAF units are not able to separate the WAS, and the underflow from the DAF units has
a very high solids concentration. The sludge thickening process can become limiting,
depending on the quality and quantity of sludge pumped from the SEWPCP, BRC centrate
loadings, and/or if one or more units is out of service.

The SWWPCP has 12 anaerobic digesters with an average hydraulic residence time (HRT) of
18 days. The combined primary and waste activated sludge is pumped to the anaerobic
digesters sequentially, with each digester receiving solids for nine minutes on each
sequence. The digested solids are transported to the BRC for composting and beneficial
reuse. The recycle streams from the BRC facility are returned to the SWWPCP headworks
for treatment.

2.2 Regulatory Requirements

The SWWPCP NPDES permit limits include effluent BODg and TSS concentrations; mass
loading discharges; and percent removal for daily, weekly averages and monthly averages.
Table 2.2 surnmarizes the NPDES permit criteria for the facility in effect during testing.
Compliance is based on the flow measured by the four venturi meters and one Parshall
flume located upstream of the preliminary treatment and 24-hour composite samples
collected daily at the influent and outfall station.

P151003 PWD STRESS TESTING\FINAL REPORT-OCTOBER 2001\SWAFINAL REPORT\60689001.00C 25



CURRENT PERFORMANCE

TABLE 2.2
SOUTHWEST WPCP ~ NPDES PERMIT REQUIREMENTS
Parameter Units Monthly Weekly Maximum Peak
Average Average Day Instantaneous
BOD;s
Concentration mg/L 30 45 60
Mass loading Ibs./day 21,650 32,475 -
Percent removal % 89.25
TSS
Concentration mg/L 30 45 . 60
Mass loading Ibs./day 50,040 75,060
Percent removal % 85
Flow mgd 200 300 400

PWD has negotiated a new NPDES permit for the facility effective July 2000. The
modifications to the NPDES permit are summarized below.

As part of PWD'’s long-term combined sewer overflow (CSO) program, PWD will be
reducing the frequency and volume of untreated sewage discharges through the CSOs. In
order to account for the increased loading due to the combined sewage flows that exceed the
treatment plant’s rated hydraulic capacity, the following methods may be used for
calculating and reporting mass loadings and effluent concentrations on the monthly
discharge monitoring report.

» If a calendar month includes one or more days where flows exceed 300 mgd, a value of
85 percent may be used for those days for the purpose of calculating average monthly
TSS percent removal. The actual TSS percent removal associated with those days shall be
reported on the appropriate space provided on the DMR.

e If a calendar month includes one or more days where flows exceed 300 mgd, a value of
89.25 percent may be used for those days for the purpose of calculating average monthly
BODg percent removal. The actual BODg percent removal associated with those days
shall be reported on the appropriate space provided on the DMR.

e When daily flows exceed 300 mgd, the TSS and BODg mass loadings for those days may
be omitted from the average monthly and average weekly mass loading calculations.
The actual TSS and BODg loadings associated with those days shall be reported on the
appropriate space provided on the DMR.

PWD has requested that cBODg data be used to establish compliance with permit
requirements. Analysis of the data collected over the previous permit cycle indicated that
there is relatively little variation in the influent ratios of cBODg/BODs. Therefore,
calculating the theoretical influent cBODs loadings based on historic BODs data can be used
to develop recommended ¢BODj limits for this facility.

P:\151003 PWD STRESS TESTING\FINAL REPORT-OCTOBER 2001\SW\FINAL REPORT\60689001.00C 2-6



CURRENT PERFORMANCE

The new NPDES cBODs permit requirements for SW WPCP are:

Concentration (mg/L) Mass Loading (Ibs/day) Percent Removal (%)

Average monthly 25 19,800 89.25
Average weekly 40 29,700
Instantaneous maximum 50

The cBODyj in the raw wastewater shall be reduced by at least 89.25 percent as a monthly
average. The percent removal shall be calculated from daily 24-hour composite samples of
the influent and effluent. The cBODj5 percent removal requirement will be relaxed to

86 percent when the influent cBODg concentration is less than 103 mg/L on a monthly
average basis as long as the cBOD, allocation, equivalent mass BODg limitation, and an
effluent cBODg concentration of 14 mg/L are not exceeded on a monthly basis.

A copy of the new NPDES permit is located in the Project Notebook.

2.3 Current Loading and Performance Achieved
2.3.1 Unit Process Loading

Table 2.3 presents a summary of the current unit process loading over a three-year period
from July 1995 to July 1998. The average and maximum daily flows were 176 mgd and
384 mgd, respectively. The maximum instantaneous flow was 439 mgd. On September 16,

1999, during Hurricane Floyd, the maximum instantaneous flow at the plant reached 486
mgd.

The average raw sewage TSS and BODg concentrations were 154 mg/L and 108 mg/L,
respectively. The average organic loadings to the treatment plant, calculated based on the